

## Product List

### Soft Gelatin capsules

Progesterone Capsules

PREGABALINE & METHYLCOBALAMIN COMBINATION

PROGESTERONE

ISOTRETINOIN

CRANBERRY EXTRACT WITH D-MANNOSE

COENZYME Q10 WITH COMBINATION

DHA COMBINATIONS

VITAMIN K2 – 7 PREPERATION

CYCLOSPORIN PREPERATION

CLINDAMYCIN VAGINAL SUPPOSITORIES

GRAPE SEED EXTRACT

POLYCOSANOL PREPERATION

CITRUS BIOFLAVANOID COMBINATION

ISOTRETINOIN PREPERATION

GREEN TEA EXTRACT

RASERVITROL COMBINATION

LYCOPENE & LUTEIN COMBINATION

CALCIUM PREPERATIONS

FLEX SEED OIL

EVENING PRIME ROSE OIL PREPERATION

WHEAT GERM OIL PREPERATION

GINSENG EXTRACT WITH COMBINATION

SILYMARIN WITH LACITHIN COMBINATION

SOYA ISOFLAVANOIDS WITH COMBINATION

FISH OIL COMBINATION

PICNOGENOL COMBINATION

BIOTIN WITH COMBINATION

LEVOCETIRIZINE

### Tablets

AMOXYCILLIN & CLAVULANIC ACID

CEFEXIME & CLAVULANIC ACID

CO ENZYME Q10 WITH COMBINATION

GRAPE SEED EXTRACT WITH COMBINATION

NICORANDIL

LEVOCARNITINE WITH COMBINATION

TRIMETAZIDINE MODIFIED RELEASE

METOPROLOL SUSTAINED RELEASE

INDAPAMIDE SUSTAINED RELEASE

BIOTIN WITH COMBINATION
TRYPSIN CHYMOTRYPSIN COMBINATION
ALPHA LIPOIC ACID WITH COMBINATION
VALPORIC ACID & SODIUM VALPORATE SUSTAINED RELEASE
QUININE SULPHATE PREPERATION
TERBINAFINE
SODIUM FEREDTATE WITH COMBINATION

Oncology
VINOELBINE TARTRATE
CISPLATIN
CARBOPLATIN
DOXORUBICIN Hcl
VINCRESTIN SULPHATE
FLUROURACIL
CYTRABINE
SODIUMMECAPTOETHANE
METHTREXATE SODIUM
OXALIPLATIN
LEVOLEUCOVORIN CALCIUM
TERLIPRESSIN
DOCETAXAL TRIHYDRATE
IRINOTECAN Hcl
FLUDRABIN PHOSPHATE
GAMICITABIN
EPIRUBICIN
UROKINASE
STREPTOKINASE
TEICOPLANIN
DACARBAZINE
ZOLEDRONIC ACID
PEMETREXED
FLUDRABIN PHOSPHATE
LETROZOLE
CAPACETABINE
GEFITINIB

Eye / Ear / Nasal Drops
xylometazoline 0. 1% (nasal drops)
chloramphenicol 5% w/v, beclomethasone dipropionate 0. 025% w/v , clotrimazole 1% w/v , lignocaine hcl 2% w/v

gatifloxacin 0. 03%
ofloxacin 0. 3% + dexamethasone 0. 1%
xylometazoline 0. 05% (nasal drops) w/w
polyvinyl alcohol 14 mg + povidone ip 6 mg + chlorbutol 5 mg
ofloxacin 0. 3% w/v + beclomethasone dipropionate 0. 025% w/v + clotrimazole 1% w/v + lignocaine hcl 2%w/v
anti wax ear drops
beclomethasone 0. 25% + clotrimazole 1% + chloramphenicol 5% + gentamycin 0. 3% + lignocaine hcl 2%
carboxymethyl cellulose sod. 0. 5% w/v
ketorolac tromethamine 0. 5% , benzalkonium chloride sol. 0. 02%
moxifloxacin eye drops
ofloxacin 0. 3% + hpmc 0. 25% + chloride sol. 0. 02%
ofloxacin usp 0. 3% w/v + dexamethasone sod. Phos. I. P 0. 15 w/v + benzalkonium chloride sol. Ip 0. 02% w/v
xylometazoline 0. 05% ,benzalkonium chloride sol. 0. 01%
ciprofloxacin 0. 3% w/v & dexamethasone 0. 1% w/v
ciprofloxacin 0. 35 w/v ( eye / ear drops)
ofloxacin ip 0. 3 % w/v, benzalkonium chloride sol. Ip 0. 02%
paradichlorobenzene 2%+benzocaine 2. 7% + chlorbutol 5. 0%+ turpentine oil 15%
sod. chloride ip 0. 65% w/v+ benzalkonium chloride sod. Ip 0. 02%
sodium chloride 0. 65% w/v ( nasal drop )
tobramycin 0. 3% + hpmc ( eye/ ear drops)
tobramycin sulphate 0. 3% w/v
benzocaine 2. 7% w/v , chlorbutol 5% w/v , turpentine oil 15% w/v with paradichlorobenzene 2%
betamethasone 0. 1 % w/v & neomycin 0. 5% w/v eye / ear drop
boric acid , nacl, naphazoline hcl , zinc sulphate , cpm
declofenac sod. 0. 1 % w/v (eye drop)
dexamethasone 0. 1% w/v + chloramphenicol 0. 5 % w/v
flurbiprofen sod. Eye/ear drops
flurbiprofen sod. Usp 0. 3 mg, hydroxypropyl methyl cellulose 2. 5 mg, phenyl mercuric nitrate i 0. 02 mg , aqueous buffered vehicle
flurometholone usp 1 mg , neomycin base (added as neomycin sulphate ip) 3. 5 mg , benzalkonium chloride usp 0. 04%
gatifloxacin 0. 3% w/v + benzalkonium chloride 0. 1 mg
gentamycin 0. 3% w/v
gentamycin 03% w/v with beclomethasone 0. 1% w/v
gentamycin ip 0. 3% w/v , clotrimazole ip 1% w/v , betamethasone dipropionate usp 0. 025% w/v , lignocaine hydrochloride ip 1% w/v
ketorolac tromethamine usp 5 mg, benzalkonium chloride usp 0. 1 mg
naphazoline 0. 1 % w/v , methyl cellulose 0. 1% w/v , cpm 0. 01% w/v
neomycin 3400 units & polymyxin b sulfates 10000 units & hydrocortisone 10 mg
norfloxacin 0. 3% w/v
ofloxacin 0. 3% + dexamethasone + chloride sol. 0. 02%
ofloxacin 3 mg & ketorolac tromethamine 5mg / ml

timolol maleate 0.3% w/v
tobramycin & dexamethasone
tropicamide 0.8% with phenylephrine 5%

Specialized Clavulanic Section
1. Amoxicillin 500mg + clavulanic acid 125mg tablet
2. amoxicillin 250mg + clavulanic acid 125mg tablet
3. amoxicillin 200 + clavulanic acid 28.5mg dispersible tablet
4. amoxicillin 400mg + clavulanic acid 57mg dispersible tablet
5. amoxicillin 200mg + clavulanic acid 28.5mg dry syrup
6. amoxicillin 400mg + clavulanic acid 28.5mg dry syrup
7. cefexime 200mg + clavulanic acid 125mg tablet
8. cefexime 100mg + clavulanic acid 62.5mg tablet
9. cefexime 50mg + clavulanic acid 31.25mg dispersible tablet
10. cefexime 50mg + clavulanic acid 31.25mg dry syrup
11. cefpodoxime 200mg + clavulanic acid 125mg tablet
12. cefpodoxime 100mg + clavulanic acid 62.5mg tablet
13. cefpodoxime 50mg + clavulanic acid 31.25mg dispersible tablet
14. cefexime 50mg + clavulanic acid 31.25mg dry syrup

Injections
PANTOPRAZOLE SODIUM (LYOPHILIZED)
RABEPRAZOLE (LYOPHILIZED)
CEFTRIAZONE SODIUM
CEFTRIAZONE SODIUM & SULBACTAM
CEFTRIAZONE WITH TAZOBACTAM
PIPERACILLIN WITH TAZOBACTAM
CEFOPERAZONE WITH SULBACTAM
AMOXYCILLIN WITH CLAVULANIC ACID
CEFUROXIME
CEFTAZIDIME
AMIKACIN
IMIPENEM & CILASTATIN
MEROPENEM

Oral Liquids
CALCIUM PREPERATION
IRON PREPERATION
ANTACIDS
LYCOPENE COMBINATION
DEDXTROMETHORPHAN COMBINATION

COUGH SYRUPS
ENZYME PREPERATION
CYPRO HEPATADINE COMBINATION
ZINC ACETATE PREPERATION
LACTULOSE PREPERATION
QUININE SULPHATE PREPERATION
SILYMARIN WITH LACITHIN COMBINATION

<b>Oral Dry Powder</b>
PREBIOTIC & PROBIOTIC COMBINATION
AMOXYCILLIN & CLAVULANIC ACID COMBINATION
CEFEXIME & CLAVULANIC ACID COMBINATION
CEFPODOXIME & CLAVULANIC ACID COMBINATION

<b>Hard Gelatin Capsules</b>
METHYLCOBALAMIN & PREGABALIN COMBINATION
RABEPRAZOLE & ITOPRIDE SUSTAINED RELEASE COMBINATION
METHYLCOBALAMIN & GAPAPENTIN COMBINATION
PANTOPRAZOLE & DOMPERIDONE SUSTAINED RELEASE COMBINATION
RABEPRAZOLE & DOMPERIDONE SUSTAINED RELEASE COMBINATION

<b>Creams / Lotions/Ointements/ Gels</b>
Tacrolimus preperation
Alobetasole combination
Sertaconazole preperation
Benzoyl peroxide preperation
Diclofenac gel
Aceclofenac gel
Minoxidil
Cleansing lotion
Fluticazone preperation
Lactic acid vaginal wash & cream
Polycarbophil vaginal wash & cream
Terbinafin preperation
Calamine lotion
Kojic acid with bioflavone combination
Mometasone with fusidic acid

<b>Nutritional Suppliments</b>
ISABGOL TABLET

SUGAR FREE TABLETS
ORS POWDER
PROTEIN POWDER
MULTIVITAMIN SOFT GELATIN CAPSULE

<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Aceclofenac 100 mg	Blister of 10 T	Rheumatoid arthritis
Aciclovir 400 / 800 mg	Blister of 10 T	Treatment of Herpes
Alendronate Sodium BP 70 mg	Blister of 4 T	Post Menopausal osteoporosis
Allopurinol BP 100 / 300 mg	Blister of 10 T	Prevention of uric acid nephropathy
Amlodipine BP 5 / 10 mg	Blister of 10 T	Hypertension
Artesunate 50 / 100 / 200 mg	Blister of 4 / 10 T	Cerebral malaria
Atenolol BP 100 mg	Blister of 10 T	Hypertension
Atorvastatin 10 / 20 / 40 mg	Blister of 10 T	Primary hypercholesterolaemia
Azathioprine BP 50 mg	Blister of 10 T	Severe active rheumatoid
Baclofen BP 10 mg	Blister of 10 T	Cerebral Palsy
Bupropion Hcl USP 150 mg	Alu.strip of 10 T	Cessation of smoking
Carbamazepine BP 200 mg	Blister of 10 T	Psychomotor epilepsy
Carbimazole BP 5 / 10 mg	Blister of 10 T	Paroxysmal tachy cardia
Carisoprodol USP 350 mg	Blister of 10 T	Musculo skeletal disorders
Celecoxib 100 / 200 mg	Blister of 10 T	Rheumatoid arthritis, Osteoarthritis
<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Cetirizine Dihydrochloride BP 10 mg	Blister of 10 T	Allergic rhinitis
Chitosan 500 mg	Alu. Strip of 10 C	Hypolipidemic agent
Ciprofloxacin BP 500 mg	Blister of 10 T	Respiratory tract, Urinary tract

Clopidogrel 75 mg	Blister of 10 T	Reduction of atherosclerotic events
Colchicine BP 500 mcg	Blister of 10 T	Acute Gout
Diclofenac Sodium BP 50 mg	Blister of 10 T	Sprains, Strains, Bruises
Diclofenac Sodium BP 50 mg + Paracetamol BP 325 mg	Blister of 10 T	Rheumatoid arthritis, Osteoarthritis
Digoxin BP 0.25 mg	Blister of 10 T	Congestive cardiac failure
Dihydroartemisinin 60 mg	Blister of 8 T	Anti malarial
Domperidone BP 10 mg	Blister of 10 T	Nausea and vomiting due to any cause
Esomeprazole 20 / 40 mg	Blister of 10 T	Treatment of GORD
Ezetimibe 10 mg	Blister of 10 T	Adjunct to dietary measures
Ferrous Fumerate BP 75 mg	Blister of 10 T	Iron supplement
Ferrous Sulphate BP 200 mg	Blister of 10 T	Iron supplement
Fluconazole USP 50 / 150 / 200	Blister of 7 / 10 T	Mucosal candidiasis
Fluoxetine 20 mg	Blister of 10 T	Anti Depressant
Hydrochlorthiazide BP 20 / 25 mg	Blister of 10 T	Oedema of hepatic, cardiac or renal disease
Ibuprofen BP 400 + Paracetamol BP 325 mg	Blister of 10 T	Pain fever associated with inflammation
Ibuprofen BP 600 / 800 mg	Blister of 10 T	Rheumatoid arthritis, Osteoarthritis
Isotretinoin 10 / 20 mg	Blister of 10 T	Treatment of Acne vulgaris
Ketoconazole USP 200 mg	Blister of 10 T	Systemic fungal infection
<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Lansoprazole USP 15 / 30 mg	Blister of 10 T	Healing of duodenal ulcer
Levocetirizine Dihydrochloride 5 mg	Blister of 10 T	Seasonal allergic rhinitis
Mefenamic Acid BP 250 / 500 mg	Blister of 10 T	Analgesic in muscle, soft tissues pain
Mepacrine Hcl 50 / 100 mg	Blister of 10 T	Drug resistant falciparum malaria
Metformin BP 500 mg	Blister of 10 / 14 T	Maturity onset obese diabetic
Metronidazole BP 200 mg	Blister of 10 T	Amoebiasis
Misoprostol 200 mcg	Blister of 10 T	Gastric ulcer
Nimesulide BP 100 mg	Blister of 10 T	Rheumatoid arthritis, Osteoarthritis
Omeprazole BP 10 / 20 mg	Blister of 10 T	Duodenal and gastric ulcer

Orlistat 120 mg	Blister of 10 C	Anti obesity
ORS - Oral Rehydration Salts 4.3 / 27.9 gms	Sachet of 4.3 / 27.9 gms	Diarrhoea or vomiting
Oseltamivir 75 mg	Blister of 10 C	Avian Flu
Oxybutinin Chloride USP 5 mg	Blister of 10 T	Urinary incontinence
Paracetamol BP 500 mg	Blister of 10 T	Fever, Pains, Aches
Paroxetine 20 mg	Blister of 10 T	Anti Depressant
Phenolphthalein USP 120 mg	Blister of 10 T	Constipation
Primaquine BP 7.5 / 15 mg	Blister of 10 / 14 T	Radical cure for P. vivax malaria
Proguanil BP 100 mg	Blister of 10 T	Prevention and suppression of malaria
Propranolol BP 40 mg	Blister of 10 T	Hypertension, cardiac arrhythmias
Quinine Sulphate BP 200 / 300 mg	Blister of 10 T	Cerebral malaria
Raloxifene Hcl 60 mg	Blister of 10 T	Prevention of post menopausal osteoporosis

<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Ramipril 5 mg	Blister of 10 T	Hyper tension , heart failure
Ranitidine BP 150 / 300 mg	Blister of 10 T	Duodenal and benign gastric ulcer
Rosiglitazone 4 mg	Blister of 10 T	Management of type 2 diabetes
Secdinazole 1 gm	Blister of 2 T	Intestinal amoebiasis
Selegiline USP 5 mg	Blister of 10 T	Parkinsonism
Sertraline 50 / 100 mg	Blister of 10 T	Major depressive disorder
Sibutramine 5 / 10 / 15 mg	Blister of 10 T	Management of obesity
Sildenafil Citrate 50 / 100 mg	Blister of 4 / 10 T	Erectile Dysfunction
Sildenafil Citrate soft - Chewable 50 / 100 mg	Blister of 4 / 10 T	Erectile Dysfunction
Simvastatin USP 10 / 20 / 40 / 80 mg	Blister of 10 T	Primary hypercholesterolaemia
Spironolactone USP 25 / 100 mg	Blister of 10 T	Oedema due to CHF
Sulfadoxine BP 500 mg + Pyrimethamine BP 25 mg	Blister of 10 T	Chloroquine resistant malaria
Tadalafil 20 mg	Blister of 2 / 4 / 10 T	Erectile Dysfunction
Tramadol Hci BP 50 / 100 mg	Blister of 10 T	Moderate to severe acute pain
Trimetazidine 20 mg	Blister of 10 T	Coronary insufficiency



Vardenafil 5 / 10 / 20 mg	Blister of 2 / 4 / 10 T	Erectile Dysfunction
Warfarin Sodium BP 5 mg	Blister of 10 T	Pulmonary embolism

**LIST OF HORMONAL PRODUCTS:**

<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Allyloestrenol 5 mg	Blister of 10 T	Habitual abortion
Conjugated Estrogens USP 0.625 mg	Blister of 21/28T	Menopause - Osteoporosis
Desogestrel BP 0.075 mg	Blister of 28 T	Oral contraceptives
Desogestrel BP 0.15 mg + Ethinylestradiol BP 0.02 mg	Blister of 21 T	Oral contraceptives
Desogestrel BP 0.15 mg + Ethinylestradiol BP 0.03 mg	Blister of 21 T	Oral contraceptives
Diethylstilbestrol USP 1 / 5 mg	Blister of 10 T	Palliative treatment for prostatic carcinoma
Ethinylestradiol BP 0.01 / 0.05 mg	Blister of 6/10T	Oestrogen deficiency symptoms
Finasteride USP 1 / 5 mg	Blister of 10 T	Benign Prostatic Hyperplasia
Gestodene 75 mcg + Ethinylestradiol BP 20 mcg	Blister of 21 T	Oral contraceptives
Gestodene 75 mcg + Ethinylestradiol BP 30 mcg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.03 mg	Blister of 35 T	Oral contraceptives
Levonorgestrel BP 0.10 mg + Ethinylestradiol BP 0.02 mg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.15 mg + Ethinylestradiol BP 0.03 mg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.20 mg + Ethinylestradiol BP 0.04 mg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.25 mg + Ethinylestradiol BP 0.03 mg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.25 mg + Ethinylestradiol BP 0.05 mg	Blister of 21 T	Oral contraceptives
Levonorgestrel BP 0.30 mg	Blister of 28 T	Oral contraceptives
Levonorgestrel BP 0.75 mg	Blister of 2 T	Emergency contraception

<b>PRODUCTS</b>	<b>PACKING</b>	<b>INDICATIONS</b>
Levonorgestrel BP 0.15 mg + Ethinylestradiol BP 0.03 mg 21 T		
Ferrous Fumerate BP 75 mg 7 T	Blister of 28 T	Oral contraceptives

Levothyroxine BP 25 / 50 / 100 / 200 mcg	Blister of 10 T	Hypothyroidism - Non toxic goitre
Lynestrenol BP 0.50 mg	Blister of 21 T	Dysfunctional Uterine Bleeding
Medroxyprogesterone USP 5 / 10 mg	Blister of 10 T	Dysfunctional Uterine Bleeding
Natural Micronised Progesterone BP 100 / 200 mg Oral / Vaginal	Alu. Strip of 10 T	Primary or Secondary Amenorrhoea
Norethisterone BP 0.50 mg + Ethinylestradiol BP 0.35 mg	Blister of 21 / 28 T	Timing of menstruation
Norethisterone BP 0.35 mg 21 T		
Ferrous Fumerate BP 75 mg 7 T	Blister of 28 T	Timing of menstruation
Norethisterone BP 5 mg	Blister of 6 / 10 T	Timing of menstruation
Norgestrel BP 0.30 mg + Ethinylestradiol BP 0.03 mg	Blister of 21 T	Oral contraceptives
Norgestrel BP 0.50 mg + Ethinylestradiol BP 0.05 mg	Blister of 21 T	Oral contraceptives
Tibolone 2.5 mg	Blister of 30 T	Osteoporosis prophylaxis